lsolation Gowns
Product Detials

ISGC-32 —AAMI LEVEL 2 DISPOSABLE GOWN
ISGC-75 — Level 2 REUSABLE GOWN



PRODUCT

PRODUCT
Level 2

Disposable
Isolation

Gown

AFSE =

ANTIMICROBIAL

MEDICAL

DESCRIPTION
AAMI Level 2 ISOLATION
GOWN WITH CUFF

Breathable, flexible gown. Gowns are
generously sized for full coverage and
flexibility.

Color: Blue or yellow depending on
fabric availability

Set in sleeve style

White knit cuffs.

Constructed with waist and neck ties
to ensure secure fit.

59 inches wide /48 inches long -
OSFA

MATERIAL
PP+PE,32GS
M 120X150

HOW TO WEAR

1.

2.

5.

6.

Wash your hands.

Take out of package and
unfold.

Place each arm forward into
gown

Tie gown at neck
Tie gown at waist

Wash your hands carefully

Life cycle: One time

Validity: three years

Please note AAMI is a standard set by them . It is not a certificate. The
certificate that is included in the isolation gowns 1ISO13485 follows the
AAMI standards.

PACKING
Packaged:
10pc/polybag -
100pc/ctn
Carton size: 65x39x21

59x38x45 grs wt: 10 kg




ANTIMICROBIAL
FIBER
SOLUTIONS

MEDICAL

PRODUCT

ITEM# | PRODUCT | DESCRIPTION MATERIAL | HOW TO WEAR PACKING
ISGC-75 WS AAMI Level 2 Washable 95gsm100% - Washyourhands. Packaged:

R I , -
eusable Reusable Gown with Cuff soft polyester 2~ Takeoutofpackageand 10pcfpolybag
Isolation Ty unfold. 100pc/ctn
Err Breathable, 1TIeX|bIe gown. Gowns are microfiber Place each armintoarm hole  Garton size: 65x39x21
generously sized for full coverage and access from the back of
flexibility. gown 59x38x45 grs wt: 10 kg

Color: Yellow with white ribbed cuffs 4. Tiegown at neck

. Ti i
Long Sleeve Reusable Gown 5 e gown at waist

Ragland style sleeve 6. Wash your hands carefully

Back neck-tie Life cycle: Reusable

Washing instructions shown

Back waist tie 36"
below

Machine washable / Reusable

Validity: three years

Cuffs have a safety stitch
size is 59" L x 44.8" W

OSFM



AFSERE"

MEDICAL

ISGC-32

Packaged: 10pc/polybag - 100pc/ctn
Carton size: 65x39x21

59x38x45 grs wt: 10 kg

DISPOSABLE GOWN

SIZE: '
120cm x 140cm




FDA COMPLIANCE

https://www.accessdata.fda.gov/scripts/cdr
h/cfdocs/cfRL/rl.cfm

B8

Fiscal Year 2020
CERTIFICATION OF FDA REGISTRATION &

Baoding Taizhou Paper Plastic Packing Co., Ltd
No. 486, District 7, Daokou Village, Zhugezhuang Town,
Xiona'an New District, Hebei Province

: hasmmpkhd&;fPDAEshbhshrmiRegtsﬁahmmdDeﬁmehﬂngmﬁthﬁUSFﬂud&Dmg
Administration, through

Shenzhen CCT Testing Technology Co., Ltd.

Owner/Operator Number: 10069945
Device Listing#: Il'm

Listing No Code Device Name Proprietary Name
barmier gown,
on-Surgical Isolation integrated style TZ-M. integrated style
D391875 OEA |4 o TZ L integrated style TZ-XL split type
TZ-M.split type TZ-L split type TZ-X

CCT wall confirm that such registration remains effective upon request and presentation of this certificate
unt] the end of the calendar year stated above, unless said registration is terminated after ssuance of this
certificate. CCT makes no other representations or wanznties, nor does this certificate make any representations
or warranties to any person or entity other than the named certificate holder, for whose sole benefit it is 1ssued.
This certificate does not denote endorsement or approval of the cerfificate-helder's device or establishment by
the 5. Food and Drug Admimistration. CCT assumes ne Lability to any person or entity In connection with the

Pursuzant to 21 CFR 807.39, “Registration of a device establishment or assignment of a registration number
does not in any way denote approval of the establishment or 1fs products. Any representation that creates an
impressien of official approval because of registration or possession of a registration mumber is misleading and
constitutes misbranding.” The U.5. Food and Dirug Administration does not issue a certificate of registration,
nor doas the US. FmdmdmngﬂdnmhmmmngmmaceticmufmgmthCTnmﬂaﬂihzmd
with the T.5. Food and Drug Admimstration. = :

W www fa-test com  E- Sdagifdn-best.com
T-400-ETH8-288 T esTEs-aEmiETIT

Tel 1-888NFO-FDA (1-336-463-6337)  e-mail webmaili@oc fda gov

Wieb: hiip:faww fda.gov

MEDICAL


https://www.accessdata.fda.gov/scripts/cdrh/cfdocs/cfRL/rl.cfm

Follow FD& | En Espanol

»TY U.S. FOOD & DRUG - X

ADMINISTRATION

Home | Food | Drugs | Medical Devices | Radiation-Emitting Products | Vaccines, Blood & Biologics | Animal & Veterinary | Cosmetics | Tobacco Products

Establishment Registration & Device Listing -
© FDAHome © Medical Devices @ Databases o

1 result found for Owner Operator Number :
10069945 Mew Search

Establishment & . .
Name v Registration Number

Current
Registration Yr

BAODING TAIZHOU PAPER
PLASTIC PACKAGING CO.LTD

CHINA Mo number listed 2020

* Non-Surgical Isolation Gown - Barrier Gown. Integrated Style TZ-M. Integrated Style T7-
L.Integrated Style TZ-XL Split Type T/2-M.Split Type T7-1L. Split

Foreign Exporter; Manufacturer

Can't find what you're looking for? Try a new search

Page Last Updated: 06/01/2020

Mote: If you need help accessing information in different file formats, see Instructions for Downloading Viewers and Players.

Language Assistance Available: Espafiol | 282737 | Tiéng Viét | =30 | Tagalog | Pyccruii | 2=_=! | Kreydl Ayisyen | Francais | Polski | Portugués | Italiano | Deutsch | BZEES | o2
| English




N Testing Report
A @

CNAS -
T el cusis WTIE1ATE HQTS-QAl
Jaob Mo/ Report Mo.: HQ202051230-2 Date: June. 03, 2020
Applicant Headwear Appareal COLTD Owerall Rating: M E DICAL
South of Xiaoyao village, Ligezhuang Town, Data O
Jiaozhou,Qingdao,Shandong Province, China 286300 Safisfactory =
Manufacturers: | Unsatisfactory O
Others, See Detail Enclosed O
Sample Information
Client: i)
10: )
Brand: )
Level 2 e
Diescription: Disposable Isclation Gown
Fiber Content: i)
| |
Safety Category: il
ISPOSapie et i 35
Testing Pericd: May. 18, 2020 to May. 18, 2020
Selected tests i i
Testing : as requested by applicants, detsils refer to
own Loers
Service Location: Hangzhou
- . This Report is the English Version of the Test Report
No. HQ203051238-1.
[ensileTest e
Authaorized by:
HATS QA International Services Co., Lid.
HO-ETR De412 Page 0ol 2

TTis document shall nol De replcated In part (Exoep i AT] wilhoot miihen Bpprorell Oy HgT S Al
T it s I this Tt REpait nefer only Lo e SEgiels) lested.
Thee: STife SESCTIRO0N IS Dases ofi thit NfOFMBten provided by Sopesnt.

HI!TS International Services Co., Ltd.

Bulding B, Taineng [nduserisl Dutnet, Serdun Scence & Tereokgy Zone, Hangerod, China

Tel: 85.571 530051 B8 Face: 85.571-B8005388, Poshcode: 3 0030

Emal: Suggestion & Complant CO), Bt Cuary Qi 0oy, el Crreslt (LECh NS T8 Do)




N Testing Report @
CNAS = N
> ?&2"“&2! 141111281372 HQTS-QAl

Job Mo/ Report No.: HQ202051238-2 Date: June. 03, 2020

Test Summary-
MNao. Test ltems Criterion Test Summary
1 Tensile Strength GBIT 28462-2020 Level Il Pass
2 Bursting stremgth GBIT 38482-2020 Lewvel 1 Pass
3 Fabric weight ] !

B L R N L R R E N E T E T T RN E YR TR TN R T TR TR A ST TR S Y T N n e e v oy b Continued

HOTS QA International Services

£ AP T Testing Report >
faces GNAS o1 iy N
: cussLaze | HQTS-QAl
Job Mo Report Mo.: HQ203051238-2 Date: June. 03, 2020
Criterion&
Test lems Test Standards Test Result Comments
Requirement
GHBIT 38482-2020
MD: 37.5M
Tensile Strength GBIT 24218.3-2010 Level I Pass
CDx 228N
=20M
GEIT 38462-2020
i GBIT 7742.1-2005
Bursting Strength 2 Level I 67.0kPa Pass
testarsa: 7.2cm
=40kPa
Fabric Weight GBIT 24218.1-2009 ! 35gim’ !

Remark:

1)  MD=Machine Direction: CD=Cross Direction

2} Tensile Strength and Fabric Weight Test ltems is out of lab’'s CMA, CMAS Certification.

*End of Report




Level 2
Disposable

Gown Water
Test Reports

L

c?‘ 183618 &
t TEST REPORT

azasm)eaoons - BA20000743* 1W FoW Pagelor

=N FEEEMREARFRATF

Applicant Baoding Taizhou Paper Plastic Packaging Co. Ltd.
=K —
Manufacture

EifR Trade Mark: —
EALE HEdh A Sample Name: —IRIEMM ., Single-use isolation gown
HafED &% color: —,
Submitted Sample ﬁl Quantity: 1. ?ﬁiﬁ Description: ﬁEﬂFM@ Blue non-woven fabric

Description FEanHS sample Grade: —. E52¥5| safety Category: —
FHEHS style No.: —
TRk '
iy Requested *#H lﬁ 3020-05-03 R EE 2020-05-06
Test Type Date Received Date Issued

Examination

.
c?‘ IB381R &
‘ TEST REPORT
(BT
fﬂﬁii%‘[mkmmm*BAZUOUUY"-‘:;* W2MW #H2W Page2of2
el
Results
floi# K B =)
Impermeability to water(g)
AATCC 42-2017
0.0
Bk IR (kPa)
Hydrostatic pressure(kPa)
AATCC 127-2017
203

Nt
Sl

%ﬂéﬁm %
GECkiLd

fit#: Approved by

‘Wang Baojun (Director)

SRR RN #, &I K RES HE. This report is valid only for the samples Beiivered B dients.
HEERETERE, ETREEGE 08 15 O aiRgat R, ST HEE. f there is any objection concemning
the report, it is required that the objection should be put forth tothe center within 15 da ys from the reception date of the

report.
BgeEm AR, TGRSR RS EETEBNES BT WER. Measurement uncertainty is not considered

BLF=R
End of report



N Testing Report @
2y

i CNAS 2.,
o el cwsam SRS HOTS-QAl
Job Mo Report No.- HQ203051838-1 Date: June. 02, 2020
Applicant Headwear Appareal Co.lLtd Overall Rating:
South Of Xiaayao Village, Ligezhuang Town, Jiaozhou, Gingdac, Data O MEDICAL
Shandong Province, China 2688300 Safisfactory =)
Manufacturers:  f Unsatisfactory O
Others, See Detail Enclosed O
Sample Information
Client: I
1D I
Brand: I
Item Mo I
Description: Isclation Gown Level 2
R Fiber Content: I
Received Date: May. 25, 2020
u Testing Period: May. 25, 2020 to May. 28, 2020
ISOIatIon Testing Seled_edheisasmqmbyapﬂmIB.detEmeierh
following pages.
Service Location: Hangzhou
This is the lish Version of the Test
Gown Level 2 N ki

Ty P g v

Test Reports e —

HO-GTRIZ-044/12 Page 0ol 2
TTis dorveel Shal il b FepRcaled In parl (et i AT} wilthok miiten Sppr el by AT o GAl

Thet Fistiltss i 1N S TSt Pasait rfer oy b e SEVSles) tested.

Thee: STQE SESCTISUN S based o thi WFEMBen provided by SHpient

HqI'S International Services Co., Ltd.

Bulding B, Teineng [nduinal D, Sardun Soence & Tedrokogy Zone, Hangshou, Ching

Tel: B6-571-SS005158 Fan: §6-571-85005088, Postoode: 310030

Emall: Suggestion & Complaint com), Beport Query ai, o), Technicl Corsult (bechilhats-oal con)




P ot Testing Report
CNAS & [EA: @\ i (NAS

Testing Report
@

TESTING

o P — HQTS-QAI UEE HQTS-QAl
Job Newf Report No.. HQ202051838-1 Date: June. 02, 2020 Job No. Report Mo HR202051838-1 Date: June. 02, 2020
Test Summary-:
BMS iteri Criterion&
Ne. Test It Criterion Test Summary Test ltems Test Standards j Test Result Comments
1 Water Resistance GEVT 28511-2013 Lavel 3 Pass Requirement
2 | TearStrength GEIT 28511-2013 Level 3 Pass GBIT 20511-2013
3 | Tensile Strength GBIT 285112013 Level 3 Pass Leval3 Befors Abrasion: 42.1kFa
4 Seam Strength GEIT 295112013 Level 3 Pacs Water Resistance GBIT 4744-2013 Hydrostatic Pressure = After Abrasion : 36.0kPa Pass
- 5.0kPa Decline Rate: 14.5%
5 Low Temperature Resistance GBIT 28511-2013 Pass
Decline Rate<-50%
B T T T E L LT T T E T T 0 E T 0 BT N R ER 0 N I E T O r s b s o, e Continued
GBIT 20511-2013
MD: 44N
Tear Strength GBIT 3817.3-2008 Level 3 Pass
CDO- 40N
=40N
GBIT 28511-2013
i MD: TOOMN
Tensike Strength GBIT 3823.1-2013 Level 3 Pass
CD: 580N
=100M
GBIT 28511-2013
MD: 310M
Seam Strength GBIT 13773.1-2008 Level 3 Pass
CD: 420N
>TEN
GB 24539-2000 MD: G0N
Method 8.15 GBIT 28511-2013 CD: 580N
Low Temperature Resistance Pass
after pretreatment at Decline Rate =30% Decline Rate of MD: 1.4%
-40 degrea C for 8h Decline Rate of CO: 0.0%
Remark:
1}  Water Resistance: The rate of increase of water pressure was 80 £ 3cm HzOimin while the water pressure was applied below
the test specimen and the water temperature is 20+ 2 degree C. Abrasion Pretreatment Condition: Use Standard Wool Clath,
‘BkPa Pressure, after 100 Times of Friction.
2} MD=Machine Direction; CD=Cross Direction
3) Low Temperature Resistance Test kems is out of lab’s CKA, CHAS Cerification.
4) Al the Testing Requirsments were Specified by Client.

i i = [ 20

HOTS QA International Services Co., Ltd.
HOTS (A International Services Co., Ltd. & B, Taineng [nduserial Cis an
Buldirg B, Taineng Indusvial D i i gy 2 e &4 B8
T B8, Py ;




Reusable
Level 2
Isolation

Gown
Wash Test
Reports

intertek

Tatal Quality, Azsured

Sample Description as Declared :

Sample Description :
Color :

Style #:

Fabric/Garment Weight -
Fiber Content :

Mo. of Samples:

End Use:

Care Instructions :

Sample Received Date :
Final Confirmation Received Date:
Report Completion Date -

Test Report No. :  USADDD34045
Report Date - May 15, 2020

TEST REPORT

Level 2 Non-5Surgical Isolation Gown
Yellow

M52160

2.5 ozfyd®

100% Polyester

1

Non-Surgical Isolation Gown

Machine Wash Cold, Wash Red And Darks Separately, Do Not
Bleach, Remove Promptly, Tumble Dry Low, Touch Up With

Cool Iran.

May 13, 2020
May 14, 2020
May 15, 2020

For and on behalf of

Intertek Products Group North America:

e,

.
ht

Intertek North America

545 E Algonguin Road, Suite F
Arlington Heights, Illinois 60005 S Caens”
Telephone: B47-871-1020 Fax: 847-439-6156 Fird o —

o,

K

ACCRHEDITER

al
i)

Pagelof3



intertek intertek

Test Report No. :  LISADDO34045 Total Guality, Assured
Report Date:  May 15, 2020

Test Report No. : USAQD0034045
Report Date :  May 15, 2020

Total Quality. Axrured,

TEST RESULTS:
The test results stated in this report relate only to the item(s) tested. This test report may not be

AATCC TM42-2017e: Water Resistance: Impact Penetration Test reproduced except in full, without written approval of Intertek.

EEEIEESEEESEEEEEEEEEEEESEEEEEEEEEEEESEEEEEE SN EEEEEEEEE NN EEEEEEEEE NN NN EEEEEEEEEEEEEEN
Perform only in original state Performed owver seams per ANSI AAMI PET0
If vou need assistance in interpreting these results or if you have any questions,

Remark: Tested using Blotting Paper as specified in AAMI PB70 Standard. please feel free to call Customer Service Department
Results are reported in grams of water absorbed. Sample does not have to be evaluated after wash per the This report is made solely on the basis of your instructions and/or information and materials supplied by
method, but might be requested by the dient. For values over 5 g, reportas + 5.0gor>50g you. it is not intended to be a recommendation for any particular course of action. Intertek does not
accept a dufy of care or any other responsibility to any person other than the Client in respect of this
Sample: | Level 1 Non-Surgical Isolation Gown [Headway) report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions
As Received gowverning Intertek’s provision of services to you. Intertek maokes no warranties or representations either
Specimen Difference (gram) Requirement express or implied with respect to this report save as provided for in those terms and conditions. We
Critical Zone A 1 0 have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to
2 0 Data you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise,
3 0 except in the event of our gross negligence or willful misconduct.
Average: 0
Critical Zone B — Left Sleeve 1 0
2
Dat:
3 — ata
Average: 0
Critical Zone B — Left Sleeve Seam 1 0
2
Dat:
3 — ata
Average: 0
Critical Zone B —Right Sleeve 1 0
2
3 — Data
Average: 0
Critical Zone B — Right Sleeve Seam 1 0
2
Dat:
3 — ata
Average: 0
Critical Zone C — Left Side 0
0
0 Data
Average 0
Critical Zone C —Right Side 1 0
2 0
3 0 Data
Average: 0

545 E Algonquin Road, Suite F
Arlington Heights, llinois 60005
Telephone: E47-E71-1020 Fax: 347-439-6156

545 E Algonquin Road, Suite F
Arlington Heights, Illinois 50005
Telephone: B47-E71-1020 Fax: 847-439-6156

Page 20f3 Page 30f 3
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